Ascent Environmental Utilities

3.11  UTILITIES

This section evaluates the availability of existing utility and infrastructure systems (water, wastewater, electricity,
natural gas, and telecommunications) to serve the Tahoe Cross-Country Lodge Replacement and Expansion Project
and the impact of the Project on these systems. The primary issues raised during scoping that pertain to utilities
include:

» capacity of the utility service systems to serve the Project, including in the TCPUD wastewater collection system;
» Tahoe-Truckee Sanitation Agency (T-TSA) capacity allocations; and
» general comments about potential impacts on utilities.

The evaluation is based information obtained from a number of utility providers, including TCPUD, Tahoe-Truckee
[...]
counties, at their discretion, may adopt Tier 1 or Tier 2 as mandatory, or adopt and enforce other standards that are
more stringent than the CALGreen Code. Division 5.3 of CALGreen includes requirements for conserving water used
indoors, outdoors, and in wastewater conveyance. Title 24, Part 6, Building Energy Efficiency Standards (California
Energy Code) is discussed under Section 3.12.1, “Regulatory Setting,” in Section 3.12, “Energy.”

Where a local jurisdiction has not adopted a more stringent construction and demolition (C&D) ordinance,
construction activities are required to implement Section 5.408 of the CALGreen Code. Under Section 5.408,
construction activities are required to recycle and/or salvage for reuse a minimum of 65 percent of their
nonhazardous C&D waste as of January 1, 2017. Applicable projects are required to prepare and implement a
Construction Waste Management Plan, which is submitted to the local jurisdiction before issuance of building
permits. The City of South Lake Tahoe does not currently have an adopted C&D waste management ordinance.

California Integrated Waste Management Act

To minimize the amount of solid waste that must be disposed of in landfills, the State Legislature passed the
California Integrated Waste Management Act of 1989 (AB 939), effective January 1990. According to AB 939, all cities
and counties were required to divert 25 percent of all solid waste from landfill facilities by January 1, 1995 and

50 percent by January 1, 2000. Solid waste plans are required to explain how each city's AB 939 plan will be
integrated with the county plan. In order of priority, the plans must promote source reduction, recycling and
composting, and environmentally safe transformation and land disposal. In unincorporated Placer County, including
the location of the Project, the One Big Bin program collects commingled garbage and recycling. Recyclable materials
are separated from the garbage at the Eastern Regional Materials Recovery Facility (One Big Bin 2019). Additionally,
as of the last reporting year, Placer County is meeting its mandated diversion targets pursuant to AB 939. The per
capita disposal targets for unincorporated Placer County required to meet and sustain the 50 percent diversion
requirement is 6.3 pounds per person per day (Ib/person/day); in 2017 per capita disposal for the county was
measured at 5.2 Ib/person/day (CalRecycle 2019a).

In 2011, AB 341 modified the California Integrated Waste Management Act, established a statewide recycling goal of
75 percent, and directed CalRecycle to develop and adopt regulations for mandatory commercial recycling. The
resulting Mandatory Commercial Recycling Regulation (CalRecycle 2019b) requires that on and after July 1, 2012,
certain businesses that generate four cubic yards or more of commercial solid waste per week shall arrange for
recycling services. To comply with this requirement, businesses may either separate recyclables and self-haul them or
subscribe to recycling service, or subscribe to a recycling service that includes mixed waste processing. The Eastern
Regional MRF is a mixed waste processing facility.

AB 1826 (Chapter 727, Statutes of 2014 [Chesbro, AB 1826]; Mandatory Commercial Organics Recycling) requires
businesses and multifamily residential dwellings of five or more units that generate a specified amount of organic waste
per week to arrange for recycling services for that waste, requires jurisdictions to implement recycling programs to
divert organic waste from businesses subject to the law, and requires periodic reporting to CalRecycle by jurisdictions on
their progress in implementing the program. Organic waste includes food waste, green waste, landscape and pruning
waste, nonhazardous wood waste, and food-soiled paper waste. Effective April 1, 2016, businesses that generate 8 cubic
yards of organic waste per week shall arrange for organic waste recycling services. Effective January 1, 2017, businesses
that generate 4 cubic yards of organic waste per week shall arrange for organic waste recycling services. Placer County
has established a mandatory commercial organics recycling program for the county.

Tahoe City Public Utility District
31-4 Tahoe Cross-Country Lodge Replacement and Expansion Project Draft EIR



Ascent Environmental Utilities

Local

Tahoe City Public Utility District Code

In the Tahoe City Public Utility District (TCPUD) Code, the Water Ordinance provides standards for water system
design, development, repair, and construction, including extension of water system facilities. The Water Ordinance
also establishes charges for services and outlines the approval process for adding new service connections. The
Water Conservation Requirements Ordinance requires the use of approved water-saving devices in all new and
existing structures within the district, including hotels. The TCPUD Sewer Ordinance provides the public with an
accessible document that identifies requirements and guidelines applicable to all sanitary sewer facility construction
and maintenance within the TCPUD boundaries. The Sewer Ordinance also establishes charges for services and
provides a method for their collection.

North Tahoe Fire Protection District Fire Code

The North Tahoe Fire Protection District (NTFPD) Fire Code (Ordinance No. 03-2016) incorporates by reference the 2016
California Fire Code. An approved water supply capable of supplying the required fire flow for fire protection shall be
provided to the premises upon which facilities or buildings are constructed or moved into the NTFPD jurisdiction (Fire
Code Section 507). Project applicants are required to submit to NTFPD for review a set of water improvement plans
showing that the development with be provided with a water system for firefighting and proper fire flows (Fire Code
Section 507.5.7[6]). The NTFPD Fire Code Section B105 includes fire flow minimum standards for all buildings. The
Project would be required to install automatic sprinklers in the building (Conradson, pers. comm., 2019).

3.11.2 Environmental Setting

Public utilities in the Project area are provided by various entities, as identified in Table 3.11-1 and discussed in detail
below.

Table 3.11-1 Utilities Providers for the Project Area

Utility Agency/Provider
Water Supply Tahoe City Public Utility District
Wastewater Collection and Conveyance Tahoe City Public Utility District, Tahoe-Truckee Sanitation Agency
Wastewater Treatment Tahoe-Truckee Sanitation Agency
Solid Waste Collection Tahoe Truckee Sierra Disposal
Electrical Service Liberty Utilities
Natural Gas Southwest Gas

Source: Data compiled by Ascent Environmental in 2019

WATER

TCPUD relies almost entirely on groundwater sources for its drinking water supply, and throughout its 31 square mile
service boundary, the TCPUD owns and operates seven distinct and separately licensed water service areas serving
over 5,700 municipal water connections. The TCPUD service area extends from Dollar Point to Alpine Meadows Road
on the north shore and from Tahoe City to Emerald Bay along the west shore. The proposed Project and Alternative
A would be supplied by the TCPUD’s Tahoe City Main system.

In 2015, TCPUD's gross water demand was 334 million gallons (approximately 0.9 million gallons per day [mgd]),
which is projected to increase to 375 million gallons (approximately 1.0 mgd) by 2035 (TCPUD 2016). Future surface
water supply development includes the West Lake Tahoe Regional Water Treatment Plant and the Tahoe City Main
system. As shown in Table 3.11-2, TCPUD has existing and future water supplies to meet, and exceed, water demands
in their service area.

Tahoe City Public Utility District
Tahoe Cross-Country Lodge Replacement and Expansion Project Draft EIR 3.11-5



Utilities

Ascent Environmental

Table 3.11-2 TCPUD Current and Planned Annual Water Demand and Sources of Supply

e . 2015 2020 2025 2030 2035
(mg) (mg) (mg) (mg) (mg)
Groundwater 331 658 658 658 658
Surface Water' 0 260 780 780 780
Purchased 3 4 4 4 4
Total Water Supply by Source 334 922 1,442 1,442 1,442
Water Deliveries 273 275 286 298 310
Sales to Other Water Agencies? 23 24 25 27 28
Additional Water Uses and Losses? 38 38 38 38 38
Total Water Demand 334 337 349 363 375

Notes: mg = million gallons

T Based on actual and projected deliveries only. TCPUD maintains legal water rights to divert over 1,000 acre-feet per year (over 325 million
gallons per year) of surface water from Lake Tahoe and surrounding areas.

2 Includes water supplied to NTPUD.
3 Includes system flushing, leak repair flushing, hydrant leaks, leaking valves, unmetered use, and leaking pipes.

Source: TCPUD 2016:4-22 — 4-23, 6-56, 6-63, 7-64

WASTEWATER

Wastewater Conveyance

Tahoe City Public Utility District provides wastewater collection services to approximately 7,800 connections spanning
from the Dollar Point area, south to Emerald Bay. TCPUD's wastewater collection system consists of over 180 miles of
gravity and forced sewer mains and 22 sewer pumping stations. All collected raw sewage is conveyed out of the Lake
Tahoe Basin through a large diameter gravity pipeline known as the Truckee River Interceptor (TRI), which is owned
and operated by T-TSA. The TRI conveys all raw sewage from the north and west shores of Lake Tahoe approximately
17 miles to Truckee and is treated there by the T-TSA Water Reclamation Plant (WRP). Future improvement needs
have been identified to address future capacity deficiencies along the TRI.

On average, TCPUD's sewer collection service area conveys approximately 0.8 mgd of raw wastewater to the T-TSA
treatment facility (TCPUD 2016:6-57). Over time the flows appear to be decreasing, particularly since 2006. The design
daily flow (the allocated maximum flow to T-TSA) for TCPUD is 7.8 mgd (TCPUD 2014:8-9). According to the TCPUD
Risk-Based Sewer System Management Plan, there are no known hydraulic capacity limitations within the collection
system during dry weather or during peak wet weather events. Due to the growth limitations established by TRPA,
TCPUD anticipates its collection system will not be exceeded by the current or projected buildout flows (TCPUD
2014:8-10 through 8-11).

Wastewater Treatment and Disposal

The T-TSA offices and WRP are located in Martis Valley, east of the town of Truckee in Nevada County. T-TSA plans,
administers, and coordinates wastewater treatment and disposal services throughout the north shore and west shore
of Lake Tahoe, as well as the Town of Truckee. T-TSA works with five-member sewage collection districts including
TCPUD and NTPUD within the Placer County portion of the Tahoe Basin and Alpine Springs County Water District,
Squaw Valley Public Service District, and Truckee Sanitary District outside of the Tahoe Basin.

The WRP provides tertiary level treatment which consists of influent screening, grit removal, primary sedimentation,
pure oxygen activated sludge, biological phosphorus removal, chemical treatment, mixed media filtration, biological
nutrient removal, ion exchange ammonia removal, and final chlorination. Organic sludge is digested anaerobically,

Tahoe City Public Utility District
3.11-6 Tahoe Cross-Country Lodge Replacement and Expansion Project Draft EIR



Ascent Environmental Utilities

dewatered and transported to the Lockwood Regional Landfill and Bently Farm in Nevada. The WRP has a treatment
capacity of 9.6 mgd and can accommodate between 400 to 800 new connections per year. However, the rate of new
connections has not increased as originally anticipated. As a result, T-TSA anticipates the WRP treatment capacity of
9.6 mgd is sufficient to serve the participating districts through 2025. In 2017, the daily average treatment plant
influent was 3.18 million gallons. The maximum instantaneous flow rate was 5.49 million gallons and the average
annual flow volume was 4.0 mgd (Nevada LAFCo 2018). The estimated remaining available capacity at the treatment
plantis 5.6 mgd.

ENERGY

Electricity
Electricity is provided to the Existing Lodge site and surrounding area by Liberty Utilities. There are existing electrical
lines along Polaris Road and Country Club Drive.

Natural Gas
Natural gas is supplied to the Existing Lodge site and surrounding area by Southwest Gas Corporation. There are
existing natural gas distribution lines in Polaris Road and Country Club Drive.

SOLID WASTE

Commercial and residential solid waste is collected and processed by TTSD. TTSD operates the Eastern Regional
Landfill Material Recovery Facility (MRF) and Transfer Station, which is located approximately halfway between
Truckee and Squaw Valley. TTSD collects household and commercial waste and recyclables and transports the refuse
to the Eastern Regional Landfill MRF and Transfer Station where items are sorted. Non-recyclable solid waste is
transported to the Lockwood Regional Landfill (Placer County 2019).

The Eastern Regional Landfill MRF and Transfer Station separates and recycles marketable materials such as paper,
cardboard, plastics, metals, and glass. The facility also recycles source-separated wood waste, pine needles, and inert
materials. Wood waste is chipped for mulch, woodchips, or biomass fuel, pine needles are used for slope
stabilization, and inert materials are crushed for reuse as aggregate or in onsite land remediation (Placer County
2015). The Eastern Regional Landfill MRF and Transfer Station is permitted to receive 800 tons of material each day,
has a processing capacity of approximately 40 tons of material per hour, and the daily processing capacity for an 8-
hour period is approximately 320 tons per day (Placer County 2017, CalRecycle 2018).

The Lockwood Regional Landfill, located in Nevada, covers 856 acres and has a total waste volume of 302 million
cubic yards (NDEP 2013). In 2016, the Lockwood Regional Landfill accepted an average of 2,960 tons of solid waste
per day. The volume of waste conveyed to the Lockwood Regional Landfill from California communities accounts for
7.5 percent of municipal solid waste. The Lockwood Regional Landfill has a remaining capacity of 267 million cubic
yards and an estimated closure date of 2150 (NDEP 2017).

3.11.3 Environmental Impacts and Mitigation Measures

METHODS AND ASSUMPTIONS

Water Demand

Additional water demand resulting from implementation of the Project was conservatively estimated. The average
annual water demand was derived from the average annual water demand at the Existing Lodge from 2014 through
2018, which was provided by the water supplier, TCPUD (Boyd, pers. comm., 2019). There is currently no irrigation at
the Existing Lodge; thus, the existing water demand is associated with water consumed during operation of the
facility, including restrooms, drinking water, and kitchen operations.

Tahoe City Public Utility District
Tahoe Cross-Country Lodge Replacement and Expansion Project Draft EIR 31-7



Utilities Ascent Environmental

Table 3.11-3 Existing Water Demand at the Cross-Country Lodge (gallons)

2014 2015 2016 2017 2018 Average

January 1,376 2,732 13,605 7,744 430 5177
February 4342 378 1,707 9,627 1,932 5,597
March 1,704 1,509 6,569 8,038 5,261 4,616
April 208 51 1,044 4,392 4,268 1,993
May 585 163 132 134 72 217

June 8,525 1,450 1,619 825 614 2,607
July 2,992 207 1,639 1173 5374 2,277
August 2,968 397 1,244 1,095 2,175 1,576
September 1978 2,655 2,064 427 2,520 1,929
October 729 143 1,280 2,258 1,056 1,093
November 936 445 650 452 415 580

December 465 4,244 799 399 2,658 1,713

Total 26,808 14,374 42,352 36,564 26,775 29,375

T The drop in water demand in 2015 is associated with the drought.

Source: Boyd, pers. comm., 2019

The existing annual average water demand (29,375 gallons) and the size of the Existing Lodge (2,723 square feet [sq.
ft.]) were used to determine the water demand factor of 11 gallons/sq. ft. (rounded) to estimate future water demand
with implementation of the Project.

Wastewater Treatment and Disposal

In general, wastewater flows are assumed to mirror water supply user because there is no assumed loss between
water use and wastewater generation; thus, wastewater flows are estimated to be similar to those shown in